This Preliminary Official Statement and the information contained herein are subject to completion or amendment. These securities may not be sold nor may offers to buy be accepted prior to the

time the Official Statement is delivered in final form. Under no circumstances shall this Preliminary Official Statement constitute an offer to sell or a solicitation of an offer to buy, nor shall there

be any sale of these securities in any jurisdiction in which such offer, solicitation, or sale would be unlawful prior to registration or qualification under the securities laws of any such jurisdiction.

PRELIMINARY OFFICIAL STATEMENT DATED JUNE 26, 2015

NEW ISSUE - BOOK-ENTRY ONLY RATING: Moody’s : “Aa2”
[...]
2017 6,055,000.00 428,187.50 0.00 145,000.00 902,555.00
2018 5,975,000.00 139,437.50 0.00 145,000.00 902,555.00
2019 0.00 0.00 0.00 145,000.00 902,555.00
2020 0.00 0.00 0.00 145,000.00 902,555.00
2021 0.00 0.00 0.00 145,000.00 902,555.00
2022 0.00 0.00 0.00 145,000.00 0.00
2023 0.00 0.00 0.00 145,000.00 0.00
2024 0.00 0.00 0.00 145,000.00 0.00
2025 0.00 0.00 0.00 145,000.00 0.00
2026 0.00 0.00 0.00 145,000.00 0.00
2027 0.00 0.00 0.00 145,000.00 0.00
2028 0.00 0.00 0.00 145,000.00 0.00
2029 0.00 0.00 0.00 145,000.00 0.00
2030 0.00 0.00 0.00 145,000.00 0.00
2031 0.00 0.00 0.00 145,000.00 0.00
2032 0.00 0.00 0.00 145,000.00 0.00
2033 0.00 0.00 0.00 145,000.00 0.00
2034 0.00 0.00 10,000,000.00 145,000.00 0.00
Total $17,505,000.00 $4,753,559.03 $10,000,000.00 $2,755,000.00 $5,415,330.00

(1) The Series 2007A Unrefunded Bonds are not being refunded with proceeds of the Series 2015A Bonds and will remain outstanding upon the issuance of the Series 2015A Bonds.
(2) Of the total amount of interest paid for this period, $3,478,778 represents interest accrued on the Series 2007A Refunded Bonds.

(3) Interest on the Series 2012A Bonds has been calculated at an assumed rate of 1.45%.

Sources: City and Underwriters.

23



THE CITY

The City is located at the southern end of the San Joaquin Valley in the County, approximately
110 miles north of the City of Los Angeles and 290 miles south of the City and County of San Francisco.
The City covers over 150 square miles of land and an additional 162 square miles of land area is located
within the City’s sphere of influence.

The City is a regional center for industry, government, transportation, retail trade, medical
services, and oil field operations. Major manufacturing activities include iron and steel fabrication, plastic
foam products, food products, petroleum refining, and textiles. Bakersfield is one of the leading
convention centers of the state and is the commercial hub of the County. As the County seat, it is the
location of many county, state, and federal offices.

The metropolitan area has expanded considerably beyond the City limits. As of January 1, 2015,
the estimated population of the County was 874,264 and the estimated population of the City was
369,505, according to the California Department of Finance. The Bakersfield Standard Metropolitan
Statistical Area includes the entire County, as defined by the State Employment Development
Department. See “APPENDIX B - City of Bakersfield Economic, Financial, and Demographic
Information.”

The City’s general fund is not pledged to secure payment of, and the taxing power of the City is
not pledged for, the principal of and interest on the Series 2015A Bonds. The City has included its City of
Bakersfield Comprehensive Annual Financial Report Fiscal Year Ended June 30, 2014 (the “City’s
Audited Financial Statements™), as Appendix C to this Official Statement. The City has not requested,
and the City’s auditor has not given, such auditor’s consent to the inclusion in Appendix C of its report
contained in the City’s Audited Financial Statements. The City has not requested that such auditor
undertake any review or investigation concerning subsequent events with respect to such City’s Audited
Financial Statements.

THE ENTERPRISE

The City provides sewage collection, treatment, and disposal services throughout its Service
Area. Its Service Area encompasses approximately 124 square miles of the incorporated City and
approximately 10 square miles of the unincorporated area within the County. The City currently operates
two wastewater treatment plants (the “Plants”) with a combined treatment capacity of 57 million gallons
per day (“mgd”). The Plants, along with the other facilities comprising the City’s sewer system, constitute
the Enterprise. The Wastewater Division of the City’s Department of Public Works administers the
operation of the Enterprise.

Wastewater Treatment Plant No. 2

Wastewater Treatment Plant No. 2 serves the central and eastern portions of the City, as well as
surrounding unincorporated areas, including areas within the jurisdiction of the Kern Sanitation Authority
(formerly the Union Avenue County Sanitation District) and the East Niles Community Services District.
Included in the Service Area of Wastewater Treatment Plant No. 2 are areas previously served by the
City’s Wastewater Treatment Plant No. 1, which was decommissioned in 1980. Wastewater Treatment
Plant No. 2 was originally completed and placed into service in 1952 with a design capacity of 16.0 mgd
maximum monthly flow. Wastewater Treatment Plant No. 2 was upgraded in 1978 to a secondary
treatment plant, and again in 2000 to its present design capacity of 25.0 mgd maximum daily flow, as

24



permitted by waste discharge requirements special order no. R5 2009-0122 issued by Central Valley
Regional Water Control Board.

Wastewater Treatment Plant No. 3

Wastewater Treatment Plant No. 3 is located west of State Route 99 in the southern portion of the
City, west of Ashe Road between McCutchen Road and Taft Highway. The plant currently serves
incorporated and unincorporated areas of northwest, west, and southwest portions of the City. Wastewater
Treatment Plant No. 3 was originally constructed in 1972 as a water pollution control facility with a 4
mgd capacity. In 1984, the City expanded the treatment capacity of Wastewater Treatment Plant No. 3 to
8 mgd. In 1988, the City expanded the capacity of Wastewater Treatment Plant No. 3 to 12 mgd. In 1997,
the City expanded the capacity of Wastewater Treatment Plant No. 3 to 16 mgd. The City also upgraded
Wastewater Treatment Plant No. 3’s cogeneration facility in 1998 and the headworks facility in 2002. The
City expanded the capacity of Wastewater Treatment Plant No. 3 to 32 mgd, using primarily proceeds of
the Series 2007A Refunded Bonds and the previously outstanding City of Bakersfield, California,
Wastewater Revenue Bonds, Series 2007B. Wastewater Treatment No. 3 is currently permitted for its
total daily discharge flow capacity of 32 mgd based on Waste Discharge Requirements Special Order
No. R5-2009-0087 issued by the Central Valley Regional Water Control Board.

Sewer Video Inspection Program

In 1997, the City started a program of sewer video inspections and evaluation of City sewer lines.
This program entails a small video camera being inserted into a sewer line. This program enables City
staff to video a newly constructed sewer line and detect potential problems prior to the notice of
completion being filed for any project for acceptance by the City and to inspect existing sewer lines.

Wastewater Treatment Process

A description of the wastewater treatment system employed by each plant, by major process
units, is presented below.

Wastewater Treatment Plant No 2 — Wastewater Treatment Process:

Preliminary Treatment. The preliminary treatment includes a headworks structure, wastewater
pumping station, and an aerated grit chamber. Wastewater enters the headworks and passes through two
mechanical bar screens that remove large debris, rags, sticks, and other objects that may damage
equipment used in the treatment process, after which it flows to an influent wet well, where pumps lift the
wastewater to a higher elevation so that it may flow through the plant by gravity. The wastewater then
passes through one of two aerated grit chambers that continuously remove inorganic grit and sand
particles, which are conveyed to a bin for disposal. The wastewater then flows by gravity to one of three
primary clarifier tanks.

Primary Treatment. Primary treatment consists of three primary clarifier tanks, where settleable
and floatable organic and inorganic solids are removed. The solids removed are pumped to the sludge
handling facilities. The remaining liquid portion is pumped to the trickling filter for secondary treatment.

Secondary Treatment. The trickling filters distribute the wastewater over the honeycomb-like
plastic filter media that is covered with a thin bacterial growth. Microorganisms grow on the media and
absorb much of the organic content found in the wastewater. When the growth becomes too large, it
breaks off and is passed to the next phase of treatment.

25



Final Treatment. The secondary clarifiers provide a quiescent condition that promotes settling of
the bacterial growth from the trickling filters and also any solids or scum not removed during primary
sedimentation. The collected sludge and scum are pumped back to the headworks to repeat the treatment
process.

Effluent Disposal Facilities. After secondary treatment, the final effluent is stored in storage
reservoirs for irrigation use at regulated rates on City-owned farmland.

Sludge Handling Facilities. Sludge that settled in the primary clarifier tanks is pumped to three
digester tanks. The sludge in the digester tanks is heated and mixed as part of the treatment process. The
treated sludge is discharged to sludge drying beds. The dried sludge is disposed of as a soil conditioner on
the City-owned farmland. Methane gas produced is used to power the plant’s engine-generators.

Standby Power. One 400-kilowatt engine generator and one 640-kilowatt engine-generator are
available to provide either emergency standby power or cogenerated power to Wastewater Treatment
Plant No. 2. Both are designed to utilize methane gas fuel. Heat recovery from these engines provides
digester sludge heating.

Odor Control. Raw wastewater produces hazardous and odorous gases. Such gases are collected
and processed through one biofilter. The biofilter cleans the gas, preventing it from becoming a nuisance
to the general public in the area.

Septage and Grease Receiving Station. Restaurant grease traps and septic tanks are serviced by
septage and grease haulers. Such haulers discharge their waste at the septage and grease receiving station,
where the grease and septage waste undergo treatment by the plant processes.

Wastewater Treatment Plant No 3 — Wastewater Treatment Process:

Preliminary Treatment. Raw wastewater entering the plant passes through a junction box to the
headworks. Wastewater first passes through a mechanical bar screen, where large objects are removed,
after which it flows to an influent wet well, where pumps lift the wastewater to a higher elevation so that
it may flow through the plant by gravity. The wastewater then passes through one of two grit vortex
chambers that continuously remove inorganic grit and sand particles, which are conveyed to a bin for
disposal. The wastewater then flows by gravity to one of eight primary clarifier tanks.

Primary Treatment. The wastewater, after screening and grit removal, is distributed to eight
primary clarifiers. The purpose of the primary clarification is to separate settleable solids from the
wastewater by gravity as solids heavier than the liquid settle down (primary sludge) and are collected at
the bottom of the clarifiers. Also, the materials lighter than the liquid will float on the surface (scum) and
will be skimmed off. The effluent from these clarifiers is collected into a flow junction box and delivered
to the plant’s secondary process. The sludge scraped from the clarifier floor is conveyed to a sludge
hopper located at the center of each clarifier. The primary sludge is pumped to anaerobic digesters for
further treatment.

Secondary Treatment. Activated Sludge Process (Aeration Basins): The effluent from the primary
clarifiers is conveyed to the flow junction box and from there to the aeration basins. The purpose of the
aeration basins is to support biological activities responsible for removing biochemical oxygen demand
(“BOD”) and nitrogen contents of the wastewater and also producing flows that settle well within the
secondary clarifiers, thus removing suspended solids and BOD.

26



Secondary Clarifiers: The purpose of the secondary clarifiers is to separate the solids from the
liquid by gravity as the solids heavier than the liquid settle down (sludge) and are collected at the bottom
of the clarifiers. Also, the materials lighter than the liquid will float on the surface (scum) and will be
skimmed off. Thus, clear water leaves the secondary clarifiers. Secondary clarifiers operate in a similar
manner to primary clarifiers, the major difference being the lower density of the secondary sludge
compared to that of the primary sludge. Secondary sludge is either recycled or treated by dissolved air
flotation thickeners prior to anaerobic digestion.

Effluent Disposal Facilities. After secondary treatment, the effluent is disposed of in one of three
ways. First, the effluent can be sent to percolation ponds that are located on-site. Second, the effluent can
be sent to a farm for irrigation; the farm is located near the 1-5 Highway and Taft Highway. Third, the
effluent and can undergo tertiary treatment.

Tertiary Treatment. Filtration is a tertiary treatment process typically adopted to remove organic
and inorganic colloidal and suspended solids. The filtered wastewater is disinfected through a chlorination
system to reduce the concentration of the total coliform bacteria in the effluent. Filtered wastewater is
sent to a mixing chamber where sodium hypochlorite solution is injected and then conveyed to two
storage tanks. Disinfected water flows out of the chlorine contact tanks into the wet well of the recycled
water pump station. The current capacity of the tertiary treatment process is two mgd.

Sludge Handling Facilities. All sludge from the plant is eventually processed by one of six
anaerobic digesters. There are two additional digesters that act as storage tanks prior to dewatering. The
digested sludge from the digesters is transferred to centrifuges in the dewatering building by the
centrifuge feed pumps. The centrifuges separate the digested sludge solids (cake) from the liquid
(centrate). Sludge cake is discharged to a system of collection screw conveyers for transfer to sludge
hauling trucks. The sludge cake is then hauled away for off-site disposal. The centrate is pumped back to
the head works intake for processing through the plant.

Digester Gas Treatment & Power (Cogeneration). The cogeneration system is used to recover the
energy available from the digester gas for plant use. Recovery of the energy from the digester gas is
accomplished by feeding the gas to two engine-generators for electrical power production and generation
of hot water for digester heating through recovery of a portion of the waste heat from the power
generation equipment.

Solar Panels. A solar panel energy field, generating one megawatt of power, and two
cogeneration engines, each generating 848 kilowatts of power, support the plant through peak electrical
demand and help reduce the plant’s utility bill.

Standby Power. Five Caterpillar diesel engines provide emergency power to Plant 3 in the event
of a power outage. The sizes of the engines are: 800 kW, 1000 kW, 1500 kW, and two engines at
2000 kw.

Odor Control. Raw wastewater produces hazardous and odorous gases. Such gases are collected
and processed through one of two biofilters. The biofilters clean the gas, preventing it from becoming a
nuisance to the general public in the area.

Septage and Grease Receiving Station. Restaurant grease traps and septic tanks are serviced by
septage and grease haulers. Such haulers discharge their waste at the septage and grease receiving station,
where the grease and septage waste undergo treatment by the plant processes.

27



Insurance of Enterprise

The City self-insures, utilizing an internally established Self Insurance Fund to account for and
finance its uninsured risks of loss related to torts, theft of, damage to, and destruction of assets, errors and
omissions, injuries to employees, and natural disasters. See “APPENDIX B — City of Bakersfield
Economic, Financial, and Demographic Information — Insurance.”

Management and Organization

The City’s Public Works Department (the “Public Works Department”), with 423 full time